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Product Licence
Number

Pl 16369/0516

PI 16369/0517

16508/0005

16809/0002

16809/0003

17246/0007

17246/0008

17246/0009

17338/0001

17338/0002

17425/0001

1742510002

17496/0017

17640/0001

17640/0002

17640/0003

17657/0001

PI 17712/0028

PI 17712/0033

Company
Name
G-Pharma Limited

G-Pharma Limited

Strakan Limited

Katwijk Farma BV
Katwijk Farma BY

DR Regenold GMBH

DR Regenold GMBH
DR Regenold GMBH

Pharmagenix Limited

Pharmagenix Limited
Combino Pharm S.L.

Combino Pharm S.L.

Dalkeith Laboratories
Limited

Betapharm Arzneimittel
GMBH

Betapharm Arzneimitte!
GMBH

Betapharm Arzneimittel
GMBH

Clarmed SRL

P I Medica Limited

P [ Medica Limited

Product
Name

Lipitor 10 mg Tablets

Lipitor 20 mg Tablets

Adcal 600 mg Chewable
Tablets

Betahistine hydrochloride
8 mg Tablets

Betamist 8 mg Tablets

Vertistine 8 mg Tablets

Betahistine hydrochloride
16 mg Tablets

Betamist 16 mg Tablets

Vertistine 16 mg Tablets

Doxazosin 1 mg Tablets

Doxazosin 2 mg Tablets
Doxazosin 4 mg Tablets

Betahistine Hydrochloride
8 mg Tablets

Betahistine Hydrochloride
16 mg Tablets

Doxazosin 2 mg Tablets

Doxazosin 4 mg Tablets

Folic Acid Tablets
BP5mg

Doxazosin Tablets 1 mg

Doxazosin Tablets 2 mg
Doxazosin Tablets 4 mg

Lidocaine Hydrochloride
2.0% w/w Injection

Proscar 5 mg Tablets

Elocom Ointment

Active
Ingredients

Atorvastatin Calcium
Trihydrate 10.850 mg

Atorvastatin Calcium
Trihydrate 21.690 mg

Calcium Carbonate 1500.300 mg

Betasistine Hydrochloride 8.000 mg

Betasistine Hydrochloride 16.000 mg Prescription Only Medicine

Doxazosin Mesilate 1.213 mg

Doxazosin Mesilate 2.425 mg
Doxazosin Mesilate 4.850 mg

Betahistine Hydrochloride
8.000 mg

Betahistine Hydrochloride
16.000 mg

Doxazosin Mesylate 2.425 mg

Doxazosin Mesylate 4.850 mg

Folic Acid 5.000 mg

Doxazosin Mesylate 1.210 mg

Doxazosin Mesylate 2.420 mg
Doxazosin Mesylate 4.850 mg

Lidocaine Hydrochloride 20.000 mg

Finasteride 5.000 mg

Mometasone Furoate .100 % w/w

Indications Date of
Authorisation
Prescription Only Medicine 14th August, 2000

Hypercholesterolaemia,
Prescription Only Medicine 14th August, 2000
Hypercholesterolaemia.
Pharmacy Medicine 31st May, 2000
A supplementary source of calcium
when normal requirements are
high and in the correction of
calcium deficiency in the dict.
They can be used in osteoporosis
therapy as an adjunct to more
specific conventional treatments.
Can be used as a phosphate
binding agent in the management
of renal failure.

Prescription Only Medicine 20th July, 2000
For vertigo, tinnitus, and hearing

loss associated with Meniere's

syndrome.

20th July, 2000
Same as in PL 16809/0002.

Prescription Only Medicine 27th July, 2000
For the treatment of

hypertension and can be used as
the sole agent to control blood
pressure in the majority of
patients. In patients inadequately
controlled on single
antihypertensive therapy,
doxazosin may be used in
combination with a thiazide
diuretic, beta-adrenoceptor
blocking agent, calcium
antagonist or an angiotensin-
converting enzyme inhibitor.
Benign prostatic hyperplasia: For
the treatment of urinary outflow
obstruction and symptoms
associated with benign prostatic
hyperplasia (BPH).

Prescription Only Medicine 27th July, 2000
Same as in PL 17246/0007.
Prescription Only Medicine 27th July, 2000
Same as in PL 17246/0007.
Prescription Only Medicine

Vertigo, tinnitus and hearing loss
assaciated with Meniere's syndrome.

25th July, 2000

Prescription Only Medicine
Same as in PL 17338/0001.

25th July, 2000

Prescription Only Medicine
Same as in PL 17425/0002.

7th August, 2000

Prescription Only Medicine

For the treatment of hypertension and
can be used as the sole agent to
control blood pressure in the
majority of patients. In patients
inadequately controlled on single
antihypertensive therapy. For the
treatment of urinary outflow
obstruction and symptoms
associated with benign prostatic
hyperplasia (BPH).

7th August, 2000

Prescription Only Medicine
Treatment of nutritional megaloblastic
anaemias e.g. following

gastrectomy and the

megaloblastic anaemia of

pregnancy. 1t may also be used
prophylactically in chronic
haemolytic states or in renal

dialysis.

9th Auogust, 2000

Prescription Only Medicine
For the treatment of essential
hypertension.

3rd August, 2000

Prescription Only Medicine 3rd August, 2000
Same as in PL 17640/0001.
Prescription Only Medicine 3rd August, 2000
Same as in PL 17640/0001.
Prescription Only Medicine

For use in infiltration anaesthesia,
intravenous regional anaesthesia
and nerve blocks.

25th July, 2000

Prescription Only Medicine
Benign prostatic hyperplasia.

st August, 2000

Prescription Only Medicine
Psoriasis (excluding widespread
plaque psoriasis) and atopic
dermatitis.

4th August, 2000




